

EA-100723



www.prolamsa.com

CERTIFICADO DE CALIDAD / MILL TEST REPORT

CLIENTE / SOLD TO	DESTINATARIO/SHIP TO	FACTURA/INVOICE
Plesa Anahuac y Cias, S.A. de C.V. Av. Valle de las Alamedas No. 66-O San Francisco Chilpan Tultitlan MEX C.P.54940	Plesa Anahuac y Cias, S.A. de C.V. Av. Valle de las Alamedas No. 66-O San Francisco Chilpan Tultitlan MEX C.P. 54940	355925
FECHA/DATE		07/08/2017

O.C./ P.O.	PEDIDO/ ORDER	ROLLO/ COIL	LOTE/ PACKAGE	CODIGO/ CODE	DESCRIPCIÓN DEL MATERIAL/ MATERIAL DESCRIPTION	LONGITUD/ LENGTH	%C	%Mn	%P	%S	%Si
25648	10222163-10	0013205378	0013438519	300265	PC 12.0X3.50 0.0747 CCCSDPR STK 12.000	12000 mm	0.0800	0.6200	0.0170	0.0100	0.0090
25648	10222163-10	0013205378	0013438518	300265	PC 12.0X3.50 0.0747 CCCSDPR STK 12.000	12000 mm	0.0800	0.6200	0.0170	0.0100	0.0090
25648	10222163-10	0013205378	0013438517	300265	PC 12.0X3.50 0.0747 CCCSDPR STK 12.000	12000 mm	0.0800	0.6200	0.0170	0.0100	0.0090
25648	10222163-10	0013187550	0013437379	300265	PC 12.0X3.50 0.0747 CCCSDPR STK 12.000	12000 mm	0.0800	0.6200	0.0170	0.0100	0.0090
25648	10222163-10	0013192461	0013438383	300265	PC 12.0X3.50 0.0747 CCCSDPR STK 12.000	12000 mm	0.0800	0.5800	0.0140	0.0080	0.0100
25648	10222163-10	0013192461	0013438746	300265	PC 12.0X3.50 0.0747 CCCSDPR STK 12.000	12000 mm	0.0800	0.5800	0.0140	0.0080	0.0100
25648	10222163-10	0013192461	0013438384	300265	PC 12.0X3.50 0.0747 CCCSDPR STK 12.000	12000 mm	0.0800	0.5800	0.0140	0.0080	0.0100
25648	10222163-10	0013192461	0013438385	300265	PC 12.0X3.50 0.0747 CCCSDPR STK 12.000	12000 mm	0.0800	0.5800	0.0140	0.0080	0.0100
25648	10222163-10	0013192459	0013436515	300265	PC 12.0X3.50 0.0747 CCCSDPR STK 12.000	12000 mm	0.0850	0.5600	0.0180	0.0100	0.0070
25648	10222163-10	0013192459	0013436514	300265	PC 12.0X3.50 0.0747 CCCSDPR STK 12.000	12000 mm	0.0850	0.5600	0.0180	0.0100	0.0070
25648	10222163-10	0013192459	0013436154	300265	PC 12.0X3.50 0.0747 CCCSDPR STK 12.000	12000 mm	0.0850	0.5600	0.0180	0.0100	0.0070
25648	10222163-10	0013261441	0013436153	300265	PC 12.0X3.50 0.0747 CCCSDPR STK 12.000	12000 mm	0.0790	0.5900	0.0160	0.0120	0.0070
25648	10222163-10	0013192459	0013436153	300265	PC 12.0X3.50 0.0747 CCCSDPR STK 12.000	12000 mm	0.0850	0.5600	0.0180	0.0100	0.0070
25648	10222163-10	0013192461	0013438740	300265	PC 12.0X3.50 0.0747 CCCSDPR STK 12.000	12000 mm	0.0800	0.5800	0.0140	0.0080	0.0100

O.C./ P.O.	PEDIDO/ ORDER	ROLLO/ COIL	LOTE/ PACKAGE	DUREZA/ (HRB)	TENSION/ TENSILE (ksi)	CEDECENCIA/ YIELD (ksi)	ELONGACION/ ELONGATION(%)	ESTANDAR/ STANDAR	COLADA/ HEAT	HECHO / MADE
25648	10222163-10	0013205378	0013438519	50	45	33	24		470857	Made in Mexico
25648	10222163-10	0013205378	0013438518	50	45	33	24		470857	Made in Mexico
25648	10222163-10	0013205378	0013438517	50	45	33	24		470857	Made in Mexico
25648	10222163-10	0013187550	0013437379	50	45	33	24		470857	Made in Mexico
25648	10222163-10	0013192461	0013438383	50	45	33	24		470856	Made in Mexico
25648	10222163-10	0013192461	0013438746	50	45	33	24		470856	Made in Mexico
25648	10222163-10	0013192461	0013438384	50	45	33	24		470856	Made in Mexico
25648	10222163-10	0013192461	0013438385	50	45	33	24		470856	Made in Mexico
25648	10222163-10	0013192459	0013436515	50	45	33	24		470856	Made in Mexico
25648	10222163-10	0013192459	0013436514	50	45	33	24		470856	Made in Mexico
25648	10222163-10	0013192459	0013436154	50	45	33	24		470858	Made in Mexico
25648	10222163-10	0013261441	0013436153	50	45	33	24		470858	Made in Mexico
25648	10222163-10	0013192459	0013436153	50	45	33	24		273028	Made in Mexico
25648	10222163-10	0013192461	0013438740	50	45	33	24		470858	Made in Mexico



www.prolamsa.com

CERTIFICADO DE CALIDAD / MILL TEST REPORT

CLIENTE / SOLD TO	DESTINATARIO/SHIP TO	FACTURA/INVOICE
Plesa Anahuac Y Cias, S.A. de C.V. Av. Valle de las Alamedas No. 66-O San Francisco Chilpan Tultitlan MEX C.P. 54940	Plesa Anahuac Y Cias, S.A. de C.V. Av. Valle de las Alamedas No. 66-O San Francisco Chilpan Tultitlan MEX C.P. 54940	355925
		FECHA/DATE 07/08/2017

O.C./ P.O.	PEDIDO/ ORDER	ROLLO/ COIL	LOTE/ PACKAGE	CODIGO/ CODE	DESCRIPCION DEL MATERIAL/ MATERIAL DESCRIPTION	LONGITUD/ LENGTH	%C	%Mn	%P	%S	%Si
25648	10222163-10	0013196743	0013437634	300265	PC 12.0X3.50 0.0747 CCCSDPR STK 12.000	12000 mm	0.0800	0.5800	0.0140	0.0080	0.0100
25648	10222163-10	0013187550	0013437634	300265	PC 12.0X3.50 0.0747 CCCSDPR STK 12.000	12000 mm	0.0800	0.6200	0.0170	0.0100	0.0090
25648	10222163-10	0013187550	0013437631	300265	PC 12.0X3.50 0.0747 CCCSDPR STK 12.000	12000 mm	0.0800	0.6200	0.0170	0.0100	0.0090
25648	10222163-10	0013196743	0013437635	300265	PC 12.0X3.50 0.0747 CCCSDPR STK 12.000	12000 mm	0.0800	0.5800	0.0140	0.0080	0.0100
25648	10222163-10	0013187550	0013437381	300265	PC 12.0X3.50 0.0747 CCCSDPR STK 12.000	12000 mm	0.0800	0.6200	0.0170	0.0100	0.0090
25648	10222163-10	0013187550	0013437385	300265	PC 12.0X3.50 0.0747 CCCSDPR STK 12.000	12000 mm	0.0800	0.6200	0.0170	0.0100	0.0090
25648	10222163-10	0013196743	0013437636	300265	PC 12.0X3.50 0.0747 CCCSDPR STK 12.000	12000 mm	0.0800	0.5800	0.0140	0.0080	0.0100
25648	10222163-10	0013187550	0013437388	300265	PC 12.0X3.50 0.0747 CCCSDPR STK 12.000	12000 mm	0.0800	0.6200	0.0170	0.0100	0.0090
25648	10222163-10	0013192461	0013438381	300265	PC 12.0X3.50 0.0747 CCCSDPR STK 12.000	12000 mm	0.0800	0.5800	0.0140	0.0080	0.0100
25648	10222163-10	0013205382	0013438381	300265	PC 12.0X3.50 0.0747 CCCSDPR STK 12.000	12000 mm	0.0850	0.5600	0.0180	0.0100	0.0070

O.C./ P.O.	PEDIDO/ ORDER	ROLLO/ COIL	LOTE/ PACKAGE	DUREZA/ (HRB)	TENSION/ TENSILE (ksi)	CEDENCIA/ YIELD (ksi)	ELONGACION/ ELONGATION(%)	ESTANDAR/ STANDAR	COLADA/ HEAT	HECHO / MADE
25648	10222163-10	0013196743	0013437634	50	45	33	24	470856	470856	Made in Mexico
25648	10222163-10	0013187550	0013437634	50	45	33	24	470857	470857	Made in Mexico
25648	10222163-10	0013187550	0013437631	50	45	33	24	470857	470857	Made in Mexico
25648	10222163-10	0013196743	0013437635	50	45	33	24	470856	470856	Made in Mexico
25648	10222163-10	0013187550	0013437381	50	45	33	24	470857	470857	Made in Mexico
25648	10222163-10	0013187550	0013437385	50	45	33	24	470857	470857	Made in Mexico
25648	10222163-10	0013196743	0013437636	50	45	33	24	470856	470856	Made in Mexico
25648	10222163-10	0013187550	0013437388	50	45	33	24	470857	470857	Made in Mexico
25648	10222163-10	0013192461	0013438381	50	45	33	24	470856	470856	Made in Mexico
25648	10222163-10	0013205382	0013438381	50	45	33	24	470858	470858	Made in Mexico

